R153S, 953846509, 2004-01




SPARE PARTS LIST



[ Electrolux

o —_— ELECTROLUX OUTDOOR PRODUCTS
Service

\ brand \ HUSQVARNA \ | date NOV/03 SHEET 1/2 ‘

Model Product number

\ R153S \ \ 9538465-09 \

Husqgvarna

[ The Electrolux Group.The world’s No.1 choice.




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 531212038 HANDLE 1
2 531205863 LOOP 1
3 531212676 LOOP 1
4 531212478 DECAL 1
5 531212393 SHAFT 1
6 531205169 PIN RETAINING SCREW 2
7 531207165 NUT M6 2
8 531204961 WASHER D.65 4
9 531208491 NUT M6-H8 UNI7473 2
10 531210573 SPRING 1
11 531212369 WIRE DRIVE CABLE 1
12 531211591 PIPE 1
13 531205213 NUT 1
14 531208043 BRACKET 1
15 531210618 MULCHPLUG 1
16 531205831 MULCHPLUG 1
17 531206212 SCREW TE M5X25 1
18 531206666 WASHER 5/15/15 4
19 531208492 NUT M5 2
22 531211480 SCREW TTSQ M8X55 2
23 531211476 SPRING 2
24 531205840 KNOB 2
25 531207982 NUT M8 UNI 5587 7
26 531205581 CLIP 2
27 531211581 PLATE 2
28 531211473 SEGMENT 2
29 531212444 COVER 1
30 531206531 SPRING 1
31 531206525 SHAFT 1
32 531210824 RETAINERRING 1
33 531205557 GROMMET 1
34 531212047 PLATE 1
35 531212046 PLATE 1
36 531205741 SCREW TTSQ M8X16 4
37 531207981 WASHER DIA. 8E DIN 6798 10
TEM8X90 UNI 5737
39 531205768 SCREW CENTURA 550X 1
40 531204907 KEY 4X6.5 UNI6606 WODRUF 1
41 531205823 SCREW TCT2 F4X30 2
42 531207856 SCREW TEFR 5X10 TRILOBATA 20
43 531205751 HOUSING 1
44 531206516 HOUSING 1
46 531206520 PLATE 1
47 531210772 PIPE 1
48 531205715 SPRING 1
49 531205848 CONNECTOR 1
50 531210580 HUBCAP 4
51 531205042 SCREW 4
52 531206644 WASHER DIN 137B 13X0.8 4
53 531205214 BEARING 8
54 531210761 WHEEL DIA. 210/26 2
55 531207978 NUT M10 4
56 531207986 KNOB 1
58 531206653 PIN 1.8X33 2
59 531204906 WASHER DIA.8 2
60 531208772 WASHER DIA. 12EDIN 471 6
61 531208859 WASHER DIA.124/17/0.3 2
62 531205045 PINION DX 1
63 531207847 WASHER DIA. 12/34/07 2
64 531208778 BEARING DIA. 12/28/8 2
65 531205046 PINION SX 1
66 531206652  SUPPORT 2
67 531205734 PLATE 1
68 531207697 PIPE 1
69 531212711 GEARBOX 1
70 531205754 SPRING 1
71 531205771 SLEEVE MM 98 1
72 531205108 KEY 2
73 531207375 BELT 730-3/4(10X785)3L320 1
74 531207703  PIN RETAINING SCREW DIA.5/30 1
75 531208899 PULLEY 1
76 531210579 WHEEL 2
77 531212394 SHAFT 1
78 531205536  SUPPORT 2
79 531207848 SUPPORT 1
80 531211646 MOWER BLADE 1
81 531207243 WASHER 172/50/15 1
82 531207237 WASHER 11/50/25 1




REF. PART NO. DESCRIPTION REMARK QTY. KIT

83 531206649 SCREW DIA. 3/8UNF X 65 1
84 531208380 FRAME 1
85 531208383 BAG 1
86 531207838 SCREW TE 5X16 1
87 531210725 PROTECTOR 1
88 531212358 PLUG WHEEL PLUG 2
89 531206346  SCREW 1
90 531204922 WASHER 2
91 531212364 LEVER 1
92 531208492 NUT M5 1
93 531210817 SPRING 1



